

# Chapter 8

## Endocrine Care of Transgender Adults



Sarah L. Fishman, Maria Paliou, Leonid Poretsky  
and Wylie C. Hembree

### Endocrine Care of the Transgender Patient

#### *Introduction*

Since the mid-twentieth century, transgender individuals have become increasingly visible. Strong advocacy group efforts and increasing government support have improved access to medical care for people with gender dysphoria. Physicians should be aware of the unique conditions and challenges affecting this population. Healthcare professional organizations such as the American Medical Association (AMA), the Endocrine Society, and the World Professional Association for Transgender Health have concluded that hormonal and surgical treatment of gender dysphoria is medically necessary to prevent long-term morbidity. Furthermore, physicians caring for transgender persons must have sufficient experience to recognize gender dysphoria as a spectrum of conditions, and should be adept in tailoring therapy to the individual patient. Many, but not all, gender dysphoric individuals presenting for care will ultimately seek endocrine therapy for the modulation of endogenous hormone production and exogenous hormone supplementation, to improve their quality of life.

---

S. L. Fishman · M. Paliou · L. Poretsky (✉)  
Division of Endocrinology, Lenox Hill Hospital, Northwell Health,  
New York, NY, USA  
e-mail: [lporetsky@northwell.edu](mailto:lporetsky@northwell.edu)

W. C. Hembree  
Division of Endocrinology, Columbia University College of Physicians  
and Surgeons, New York, NY, USA

© Springer Nature Switzerland AG 2019  
L. Poretsky and W. C. Hembree (eds.), *Transgender Medicine*, Contemporary  
Endocrinology, [https://doi.org/10.1007/978-3-030-05683-4\\_8](https://doi.org/10.1007/978-3-030-05683-4_8)

## ***General Considerations***

The goals of hormone therapy in individuals suffering from gender dysphoria are determined by many factors including age, capacity to consent to treatment, pre-existing health conditions, risk factors for future disease, access to care, and the patient's desired outcomes with regards to gender transition. While some individuals with gender dysphoria desire to live as the opposite gender, others prefer to live as neither gender and seek suppression of all evidence of a sexual or gender representation.

Hormonal therapy for individuals with gender dysphoria is but one of many treatments available, and must be considered in the context of contemporaneous psychological care and possible surgical interventions. In addition, the developmental stage at which the patient presents for evaluation and treatment (i.e., pre-pubertal, during puberty, or in adulthood having completed puberty) will necessarily affect the goals and possible outcomes of hormone treatment. A discussion of the care of transgender children and adolescents is presented elsewhere in this volume.

Hormonal treatment for patients with gender dysphoria must begin with an assessment of the individual's expectations and goals of care. Prior to initiating hormonal therapy, patients should be counseled regarding realistic expectations of masculinization/feminization, and the time course over which potential changes may occur. The initial discussion should include a thorough medical history that may elucidate potential risks to hormonal treatment. A family history of gynecologic and breast cancers, cardiovascular disease, diabetes, hypertension, and hyperlipidemia should be noted if present. Patients who previously have not been in the care of a mental health provider should be assessed for psychological stability, as psychiatric disease has been reported in over 56% of patients seeking gender-affirming hormone treatment [1]. Providers should inform individuals of the particular benefits, limitations, and risks of treatment, specific to the individual's age, previous experience with hormones, and concurrent physical or mental health concerns. Additionally, a detailed psychiatric, social, and sexual history are warranted as certain behaviors such as cigarette smoking, excessive alcohol consumption, and high-risk sexual activity may increase the inherent risks of hormone treatment. A physical exam should be performed including measurements of height, weight, and blood pressure. Breast, rectal, and genital exams may provoke anxiety and severe discomfort in patients with gender dysphoria, and should be approached delicately and with explicit consent. Laboratory evaluation should include a complete blood count, electrolytes, kidney, liver, and thyroid function tests, lipid profile measurements, fasting glucose and HbA1C,  $\beta$ -HCG (for native females), and baseline levels of testosterone, estradiol, FSH, LH, and prolactin. Where appropriate, screening for cervical cancer, breast cancer, and prostate cancer may be warranted. Additionally, a careful risk assessment for the development of estrogen- and androgen-sensitive cancers should be conducted prior to initiating therapy. For patients interested in testosterone therapy, an evaluation for sleep apnea may be indicated [2].

Obtaining informed consent for hormone therapy is important to ensure that patients understand the psychological and physical risks and benefits of hormone therapy. Adverse effects of hormonal treatment, such as infertility, may be irreversible with prolonged treatment, and these should be discussed openly and frankly when developing a treatment plan. It has been suggested that patients should have demonstrated an understanding of the psychosocial implications of gender transition by completing a social transition to their affirmed gender, however more recent guidelines recognize the difficulty of making a social transition in the absence of a biochemical and physical transition.

## **Developing a Treatment Plan**

The overall framework of endocrine care for gender dysphoria consists of treatments aimed at suppressing the natal gender characteristics and treatments aimed at affirming the desired gender. Feminization and masculinization refer to the physical changes that allow transgender individuals to feel comfortable in society in their affirmed gender. Hormonal regimens will vary based on the age, treatment status, and desired outcomes of the individual. Access to care and availability of treatment modalities varies greatly geographically.

### ***Puberty***

The onset of puberty is of particular significance in the lives of children with gender dysphoria. For many children who have not socially transitioned away from their natal gender, the physical transitions occurring in puberty serve to reverse much of their initial discomfort. By contrast, a marked increase in gender dysphoria at the onset of puberty is highly suggestive that the condition will not remit [3–5]. It is because of this dichotomous reaction to pubertal changes that hormonal therapy is not recommended in children who have not yet achieved Tanner stage 2 of puberty. At this stage, current guidelines [5] recommend initiating hormonal treatment to halt the progression of puberty rather than the initiation of cross-sex hormones. Suppression of puberty increases the interval during which gender dysphoria may resolve, while allowing the individual to remain less identified with the bothersome gender as peers develop secondary sexual characteristics. Furthermore, suppression of puberty prevents development of potentially irreversible secondary sexual characteristics such as changes in voice and bone structure, allowing the body some capacity to develop physical characteristics of either sex once this suppression is lifted. A discussion of pubertal suppression can be found in the chapter on pediatric management of transgender individuals elsewhere in this volume.

For transgendered patients managed with puberty suppression, adult care begins with puberty induction. Induction of female puberty in this scenario requires

administration of increasing doses of estrogen to mimic the gradual rise in levels seen in the progression of puberty in natal females. In the setting of delayed onset of male puberty followed by induction of female puberty, endogenous androgen production is typically minimal due to continuous suppression of LH and FSH and rarely requires additional suppression or antiandrogen treatment. GnRH analogs used for puberty suppression should be continued until adult premenopausal estrogen levels have been achieved, at which time attempts to wean GnRH can be made. Antiandrogen medications can be used to mitigate the effects of endogenous hormone production [3, 4, 6, 7].

Induction of male puberty is achieved with increasing doses of subcutaneous or intramuscular injections of testosterone esters beginning at 12.5 mg/m<sup>2</sup>/week and increasing every 6 months until a serum testosterone level in the normal adult range has been reached. Suppression of endogenous hormones is no longer required once adult testosterone levels have been achieved, sufficient virilization has occurred, or the patient undergoes gonadectomy. However, continued use of GnRH analogs along with testosterone may allow for a reduction in the testosterone dose required to maintain adult levels [3, 6].

In patients who began puberty suppression at a later developmental stage, induction of cross-gender puberty should be allowed to progress more rapidly, with higher starting doses of gender-affirming hormones. Throughout the period of puberty induction, patients should be monitored with quarterly measurements of height, weight, blood pressure, and Tanner stage. Hemoglobin/hematocrit, serum levels of lipids and testosterone for transgender males, and levels of prolactin and estradiol for transgender females should be assessed every 6 months prior to dose adjustments of hormonal therapy. In addition, all patients undergoing puberty induction should undergo bone age monitoring along with vitamin D level measurements annually as well as yearly bone mineral density testing with DEXA until early adulthood.

### ***Hormone Therapy for the Transgender Female***

The treatment of individuals with gender dysphoria presenting in postpubertal adulthood relies more heavily on the suppression of natal characteristics and often requires intensified hormonal treatment compared with that of persons presenting before or during puberty. Gender-affirming hormonal treatments have been developed and influenced by the regimens used for hypogonadism.

The treatment of transgender females relies on suppressing native androgen production as well as supplementation of female hormones [8, 9]. There is significant global variability in the treatment regimens due to cost and availability of medication. Both natural estrogens including estrone, estradiol, and 17 $\beta$ -estradiol, and synthetic estrogens (estradiol valerate, estradiol benzoate, and ethinylestradiol) are available in a variety of forms and combinations (Table 8.1). The oral estrogens most commonly used include micronized estradiol (2–4 mg/day), estradiol valerate (2–4 mg/day), ethinylestradiol (20  $\mu$ g/day), and conjugated estrogens

**Table 8.1** Feminizing hormones

Name	Route	Dose	Comments
Micronized estradiol	Oral	2–4 mg/day	Inexpensive
Estradiol valerate	Oral	2–4 mg/day	
Ethinylestradiol	Oral	20 µg/day	Not recommended, high DVT risk
Conjugated estrogens	Oral	1.25–2.5 mg/day	Not detectable in serum assays
17β-estradiol	Transdermal	100–200 µg/day	Lowest DVT risk, higher cost
Estradiol cypionate	IM	3 mg/month	Long latency period
Estradiol valerate	IM	5–20 mg/2 weeks	
Estradiol undecylate	IM	100 mg/month	

(1.25–2.5 mg/day). A transdermal patch of 17β estradiol (100–200 µg/day) is the estrogen of choice to reduce the risk of thromboembolic disease [8, 10] and may be preferred due to the lack of associated changes in lipid profile or markers of coagulation (discussed in more detail below). However, the use of transdermal delivery is limited by a higher cost relative to oral preparations. Intramuscular depots [estradiol cypionate (3 mg/month), estradiol valerate (5–20 mg/2 weeks), estradiol undecylate (Progynon, 100 mg/month)] have been used, but these agents have a longer latency period before the development of noticeable physical changes, often leading to self-discontinuation or dose escalation by patients [11, 12]. In addition, a number of estradiol/progestin combination tablets are available, typically used as oral contraceptives.

The initial dose of estrogen should be increased gradually until achieving sufficient feminization without exceeding the normal native female premenopausal range (typically 100–200 pg/mL). This is usually achieved with an oral preparation of 2.0–6.0 mg/day; a transdermal patch of 0.025–0.2 mg/day or parenteral injections of 2–10 mg/week. It should be noted that conjugated and synthetic estrogens such as ethinylestradiol are not detectable in the serum by conventional assays [13] and are no longer recommended [2, 14–24]. Serum target levels may change as the patient ages to account for reduced drug clearance as well as the natural decline in endogenous estrogen production that occurs in natal females at menopause. Older transgender females may continue to require high-dose estrogen supplementation to maintain a female body habitus and continued suppression of androgen production after the typical age of menopause.

Estrogen supplementation into the normal premenopausal female range can suppress testosterone production into the low-normal range, but is usually insufficient to achieve a reduction of levels into the normal female range [9, 13, 24–31] (ideally <50 ng/dL). Treatments aimed at further reducing testosterone levels include progesterone supplementation (more common in Europe), androgen receptor antagonists (more common in the US), GnRH agonists (primarily in the UK) and 5α-reductase inhibitors (Table 8.2) [2, 8, 10, 13, 32, 33]. Orchiectomy may be necessary to achieve optimal reductions in testosterone levels and male pattern secondary sex characteristics.

**Table 8.2** Antiandrogens

Type	Route	Dose	Comments
<i>GnRH analogs</i>			
Goserelin	SubQ	3.8 mg/ 4 weeks	Most commonly used in the UK High cost Tolerated well Variations in geographic availability of agents
Leuprolide	IM	3.75 mg/ 4 weeks	
Buserelin	SubQ/ intranasal	200– 1200 µg/ day	
Triptorelin	IM	3.75 mg/ 4 weeks	
Histrelin	SubQ depot	50 µg/day	
<i>Progesterone</i>			
Cyproterone acetate	Oral	25–100 mg/ day	Preferred agent in Europe. Cyproterone acetate not available in the USA
Medroxyprogesterone	Oral	10 mg/day	
<i>Androgen receptor blocker</i>			
Spirolactone	Oral	100– 400 mg/day	Preferred in the US, low cost Risk of hepatotoxicity
Flutamide	Oral	250– 500 mg/day	
Bicalutamide	Oral	25–50 mg/ day	
Enzalutamide	Oral	160 mg/day	
<i>5<math>\alpha</math>-reductase inhibitors</i>			
Finasteride	Oral	5 mg/day	May be beneficial following gonadectomy
Dutasteride	Oral	0.5 mg/day	

GnRH agonists create continuous stimulation of the GnRH receptor, thus interrupting the normal pulsatile rhythm responsible for the secretion of LH and FSH. Lack of pituitary stimulation leads to downstream inhibition of testosterone and dihydrotestosterone secretion from the testes and estradiol and estrone from ovaries. Small studies have reported successful gonadotropin suppression using goserelin acetate (3.8 mg subcutaneous injection every 4 weeks) [34] and leuprolide [35] (3.75 mg intramuscular injection every month), in combination with estrogen. There are few published reports [36] describing the use of additional GnRH analogs in the treatment of transgender adults, however many studies have shown a dramatic suppression of gonadotropins with buserelin [37, 38]. Triptorelin has been successfully used in the treatment of transgender adolescents [12]. Long-term androgen suppression for up to 2 years can be achieved with histrelin (50 µg/day) subcutaneous implants, and is a suggested option for patients who desire but are unable to undergo gonadectomy [15].

Supplementation with progesterone or its derivatives can reduce serum testosterone levels by 70–80% in native males [39]. Certain progestins such as cyproterone acetate (25–100 mg/day) and medroxyprogesterone (10 mg/day) possess additional testosterone receptor antagonist activity [40] making them attractive drugs for androgen suppression in transgender females. Studies suggest that cyproterone acetate is more effective than medroxyprogesterone in reducing testosterone levels into the female range [10, 25, 35, 41] which may be attributed to additional antigonadotropic effects [10]. The use of additional progesterone to promote breast growth is controversial [42–44]. There is some evidence that breast development, mood, and sexual desire are increased with progesterone supplementation [43]. Adverse effects including liver toxicity and severe depression have been reported in association with cyproterone acetate [10, 45]. In addition, long-term use of cyproterone acetate may increase the risk of meningiomas [10, 46–48].

Additional treatment modalities aimed at reducing the effects of testosterone include androgen receptor blockers and 5 $\alpha$ -reductase inhibitors (due to the reduced conversion of testosterone to the more potent dihydrotestosterone). Spironolactone, a potassium-sparing diuretic used in the treatment of hypertension and congestive heart failure, is a steroid compound with androgen receptor blocking activity when administered at higher doses (100–400 mg/day). Additional antiandrogenic effects are mediated via inhibition of the 17 $\alpha$ -hydroxylase enzyme leading to decreased testosterone synthesis and secretion, as well as by modest estrogen receptor agonist activity [49, 50]. Some studies suggest spironolactone may inhibit breast development via activation of the estrogen receptor leading to early breast bud fusion, though this remains controversial [44] as gynecomastia is a well-described adverse effect of spironolactone [51].

Non-steroidal selective androgen receptor antagonists, developed as a treatment for androgen-sensitive prostate cancer, are occasionally used in transgender females who do not achieve their desired results or do not tolerate alternative drugs [52]. There are isolated reports of successful outcomes with flutamide (Eulexin), though reportedly not as effective as cyproterone acetate in reducing testosterone levels [12]. Both flutamide and bicalutamide (Casodex), in conjunction with oral contraceptive pills, have shown significant improvements in hirsutism in natal females with polycystic ovarian syndrome (PCOS) [53–57]. The use of these agents as antiandrogens in transgender patients has been limited by concerns of hepatotoxicity. However, at low doses, these agents have shown to be both well tolerated and effective when used for the treatment of hirsutism [57].

The putative mechanism of 5 $\alpha$ -reductase inhibitors (finasteride 5 mg/day PO, dutasteride 0.5 mg/day PO) should lead to a reduction and regression of male secondary sex characteristics through inhibition of conversion of testosterone to dihydrotestosterone. Evidence exists for the role of these agents in improving scalp hair loss, reducing body hair growth and sebaceous gland secretions, and improving skin consistency in transgender females [6]. However, blocking of dihydrotestosterone synthesis leads to an increased concentration of testosterone availability to specific receptors, limiting the efficacy of this class of medications in reducing

testosterone levels [2, 14, 15]. In addition, this class of drugs has been linked to worsening depression [10, 58], and liver toxicity [14]. Dutasteride (0.5 mg) is more effective than finasteride in blocking the type 1 isozyme, which is present in the pilosebaceous gland and may lead to larger reductions in scalp hair loss and body hair growth. Unlike other antiandrogen medications, 5 $\alpha$ -reductase inhibitors may continue to be useful after gonadectomy for management of hair loss [59]. For older transgender females, antiandrogens may become the primary component of treatment as estrogen requirements are reduced in parallel to the decline in estrogen levels in natal females that occurs with menopause [60].

The effects of estrogen along with antiandrogen medications are typically observed beginning 3 months into treatment. The most desired effects of gender-affirming hormones for transgender females are the development of female secondary sex characteristics including: enlarged breasts, decreased facial and body hair, development of female pattern weight distribution and body habitus, and softening of the skin. Clinically significant estrogen levels will also lead to a reduction in spontaneous and sexually stimulated erections, reduced ejaculatory volume and sperm concentrations, and changes in sweat and odor patterns. Longer hormone exposure is necessary for significant decreases in testicular and prostate size. The maximal effect of hormone therapy on secondary sex characteristics typically occurs 2 years after starting treatment [61]. The degree and rate of these changes are hard to predict and are dependent on the type of medication, the dose, and route of administration. Many transgender females are dissatisfied with breast growth achieved through hormonal therapy, and opt for surgical augmentation [10, 19]. One multicenter study reported modest breast development, occurring primarily within the first 6 months of treatment. No clinical or laboratory parameters were found to predict breast development [62].

Failure to achieve testosterone suppression with standard antiandrogen regimens despite maximal therapy and medication adherence should prompt evaluation for endogenous testosterone production from a tumor, or undisclosed exogenous testosterone use to maintain sexual function during the transition. In transgender females wishing to retain erectile function, sildenafil or tadalafil can be used as supportive measures.

Transgender females should be informed of the risks of estrogen treatment and evaluated for preexisting conditions that may pose an increased risk. The most well-known adverse effect of estrogen therapy is the development of thromboembolic disease. There is an increasing risk of this complication with advancing age, active cigarette smoking, and concurrent use of progestins. Providers should encourage all patients on estrogen therapy to stop smoking. Transdermal and parental administration of estrogen is associated with a decreased risk of thromboembolic disease as compared to oral administration, attributed to reduced first-pass hepatic metabolism [10, 63]. In addition, synthetic estrogens appear to confer an increased risk of thromboembolism as compared to natural estrogens [10, 64]. The mechanism for this effect remains unknown.

Additional adverse effects of estrogen use in transgender females include liver dysfunction, gallstones, hypertriglyceridemia, and weight gain. The role of estrogen



in the development of cardiovascular disease remains controversial. One study of 161 transgender females showed no increased incidence of cardiovascular mortality [65]. Alterations in lipid metabolism include decreased LDL and increased triglycerides [10, 66–70]. The effects of estrogen on HDL levels are unclear, with studies reporting both increases [50, 71] decreases [24, 72], and no change [70]. The effect of estrogen on HDL may be partially related to route of administration, with transdermal estradiol more likely to increase HDL [67, 69]. Increased insulin resistance and the development of type 2 diabetes has also been reported during estrogen treatment [42]. Elevated prolactin levels are nearly universal, though mild, in transgender females. There are reported cases of prolactinomas in this population that may result from enhanced growth of pituitary lactotrophs under the influence of increased estrogen levels [11, 24, 73–75]. In these cases, prolactinomas may resolve when the dose of estrogen or progesterone is reduced. The evaluation of elevated prolactin with MRI of the pituitary is controversial in the absence of visual or other symptoms as asymptomatic prolactinomas do not require treatment in this population [76]. Furthermore, the prolactin raising effects of psychotropic medications may be enhanced by estrogen administration.

Gender-affirming hormone treatment in transgender females has been reported to reduce blood pressure [42], however, this effect is likely due to a reduction in testosterone levels leading to reduced hematocrit rather than increased estrogen concentrations. This finding is supported by reports that administration of ethinylestradiol in combination with cyproterone acetate lead to increased blood pressure and arterial stiffness [24, 42, 71, 77] and that use of oral contraceptives in cis-gender females can lead to hypertension that resolves on discontinuation [78].

Sexual function is greatly affected by exogenous hormones. High estrogen levels can lead to reduced libido, as well as reduced spontaneous and sexually stimulated erections. High levels of hypoactive sexual desire disorder are reported in transgender females, with one study reporting that over 75% of individuals never or rarely experience spontaneous or responsive sexual desire [79].

### ***Hormone Therapy for the Transgender Male***

Gender-affirming treatment for the transgender male consists primarily of exogenous testosterone administration. While testosterone is available in oral (outside of the USA), buccal, topical, transdermal preparations and as subcutaneous implants, intramuscular injections are most often prescribed as they are available at relatively low cost (Table 8.3). There are no standardized protocols for the initiation of testosterone therapy, but expert opinions recommend a low initial dose with gradual increases, as is typically done in treating patients with hypogonadism. Intramuscular injections of short-acting testosterone esters such as testosterone cypionate (Depo-testosterone) (200 mg), decanoate (Sustanon) (250 mg) or enanthate (Delatestryl) (250 mg) administered every 2–4 weeks are among the most commonly prescribed. However, these agents do not mimic circadian release of the

**Table 8.3** Masculinizing hormones

Name	Route	Dose	Comments
Testosterone cypionate	IM	200 mg/ 4 weeks	Short-acting preparations do not mimic circadian release
Testosterone decanoate	IM	250 mg/ 4 weeks	
Testosterone enanthate	IM	250 mg/ 4 weeks	
Testosterone undecanoate	IM	1000 mg/ 12 weeks	Must be administered in physician's office in the US. High cost
Androderm, Testoderm	Transdermal patch	5 mg/day	Skin irritation at patch site may occur
AndroGel, Testim	Transdermal gel	5 g/day	Risk of transfer to intimate partner
Striant	Lozenge	30 mg/12 h	
Crystalline testosterone (Testopel)	SubQ depot	600 mg/4– 6 months	
Testosterone undecanoate (Andriol)	Oral	80–160 mg/day	Multiple daily doses required

hormone. Supraphysiologic levels of testosterone (with associated adverse effects) occur at the time of injection, with hypogonadal symptoms occurring in the days leading up to the next injection. Some centers include two doses of intramuscular progesterone (500 mg) 3–4 days after each testosterone injection [11]. A newer preparation, testosterone undecanoate (Nebido), is now available for injection every 12 weeks to achieve more consistent levels, although at considerably higher cost. Transdermal patches (Androderm, Testoderm) and gels (AndroGel, Testim) can be used daily (5 mg/patch or 5 g of gel) for more consistent testosterone levels, however these delivery methods can be complicated by skin irritation at the patch site and transfer of hormone from the gel to an intimate partner. Bioidentical testosterone lozenges (Striant) (30 mg every 12 h) can provide consistent levels, but have been associated with gum irritation, changes in taste, and headaches [80]. Subcutaneous implants of crystalline testosterone (Testopel) (600 mg/4–6 months) can maintain stable and physiologic testosterone levels without the need for daily dosing. Finally, oral testosterone undecanoate (Andriol) is now available in doses of 80–160 mg/day, but requires multiple daily doses and has a short history of clinical use. It should be noted that non-injectable forms of testosterone are inferior to injectable forms in suppressing menstruation for reasons that remain unknown.

Testosterone is essential for the development of male secondary sex characteristics. Androgen receptors are located throughout the body, leading to a multitude of physical and psychiatric changes in association with testosterone therapy. Gender-affirming treatment in transgender males aims to promote a deepened voice,

clitoral enlargement, increased facial and body hair, cessation of menses, atrophy of breast tissue, decreased body fat, and an increase in muscle mass and strength. The expected onset of these changes ranges from 1 to 12 months after starting therapy, with maximal effects achieved as late as 5 years after initiation. The first manifestations of virilization include changes in body hair and skin, and cessation of menses. Clitoromegaly and voice deepening typically occur within 6 months of starting therapy. Clitoral growth may be associated with pain prior to significant elongation, and is reported to peak 6 months following initiation of testosterone [13, 72, 81]. Alopecia may occur in those genetically predisposed after prolonged testosterone use. Providers should avoid increasing the dose of testosterone to hasten masculinization, as this may lead to increased conversion to estrogen. Reduced doses of testosterone should be considered following oophorectomy [80].

In some patients, the side effects of testosterone treatment limit the dose, leading to incomplete menstrual suppression. As in transgender females, GnRH agonists are highly effective in suppressing endogenous ovarian hormone production, leading to amenorrhea [2, 82]. Menstruation can also be suppressed by continuous progesterone therapy administered systemically or locally (for example, with an intrauterine device in individuals with an intact uterus). Ovarian production of estrogen is decreased in the presence of continuous progesterone due to negative feedback at the level of the pituitary inhibiting secretion of FSH and LH. In transgender males, androgenic progestones have the added advantage of reducing sex hormone binding globulin concentrations leading to a relative increase in available testosterone [82, 83].

Available preparations include oral norethindrone (Micronor, Camila, Deblitane, Heather, Jencycla, Jolivette, Sharobel) as a 0.35 mg tablet which should be taken at the same time daily. Norethindrone acetate (Aygestin), medroxyprogesterone acetate (Provera), Lynestrenol (Orgametril) and micronized progesterone (Prometrium) are alternative daily oral preparations. Medroxyprogesterone acetate depots are available as intramuscular gluteal or deltoid injection (Depo-Provera) or subcutaneous (Depo-SubQ) injections administered every 12–14 weeks obviate the need for daily dosing. Long-term progesterone therapy is available for up to 3 years as intradermal etonogestrel (Implanon) or up to 5 years as an intrauterine device with levonorgestrel (Mirena, Liletta). Breakthrough bleeding may occur for 3 months following placement [8]. If menses are not suppressed with hormone treatment, endometrial ablation may be required. Contraception should be continued in all transgender females, who have not undergone gonadectomy as testosterone monotherapy may be insufficient to prevent ovulation and is contraindicated in pregnancy.

Very little is known regarding the utility of antiestrogen medications in transgender males. Aromatase inhibitors such as anastrozole or letrozole have been used off-label as adjunctive therapies to suppress menstruation in transgender men by preventing the conversion of testosterone to estrogen. Aromatase inhibitors have been shown to safely and effectively increase testosterone levels in hypogonadal natal males [84, 85], however, there are no published reports of their use in transgender males. Reduced estrogen concentrations in transgender males is

theorized to reduce vaginal bleeding and pelvic pain. Menopausal side effects attributed to aromatase inhibitors in natal women are attenuated or absent in transgender men with concurrent use of testosterone. These agents may be of particular benefit in obese patients as aromatase is naturally expressed in adipose tissue. Anecdotal evidence supports a role for selective estrogen receptor blockers such as raloxifene to reduce uterine bleeding in transgender men on testosterone treatment with unsuppressed menses [59].

While testosterone treatment is generally well tolerated, adverse effects can occur and may lead to significantly increased risk of life-threatening disease. A rise in hemoglobin and hematocrit concentrations is nearly universal with testosterone administration. While the development of overt polycythemia (hematocrit >50) is a common finding in natal men using exogenous testosterone, the rise in hematocrit in transgender females is typically less pronounced. The degree to which polycythemia increases the risk of deep venous thrombosis (DVT) in transgender males is unclear because of the lack of evidence to suggest that testosterone treatment increases the incidence of DVT [20, 86, 87]. Untreated severe obstructive sleep apnea is a relative contraindication to testosterone treatment as this may further increase the risk of polycythemia and deep venous thrombosis [88]. In addition, testosterone may exacerbate underlying sleep apnea by increasing weight and muscle mass. The mechanism by which testosterone increases erythropoiesis remains unknown and appears to be unrelated to increased erythropoietin [89, 90]. Polycythemia occurs most often with intramuscular preparations of testosterone [91].

A causal relationship between testosterone use and cardiovascular disease remains controversial [20, 80, 92–94]. Testosterone use is associated with worsening of numerous cardiac risk factors including: hypertension, weight gain, salt retention, increased LDL and triglyceride levels, reduced HDL levels [42, 93, 95], and reduced homocysteine levels [14, 96, 97]. A controlled study of transgender males reported an increased incidence of cardiovascular mortality [98], however, this finding was not confirmed in small studies of transgender males compared to the general population [94]. Two studies examined the effects of hormone therapy in patients with preexisting risk factors such as hyperlipidemia and hypertension. In one study, no patients experienced cardiovascular events over an average of 10 years of treatment [20]. A second study of 138 subjects reported no significant increase in cardiovascular events over an average of 7.4 years of therapy compared to the general population [99]. However, the use of testosterone in patients with a history of unstable coronary artery disease is not recommended [80, 100].

Studies are equivocal with respect to the effects of testosterone on increasing insulin resistance in transgender males [94, 99]. Multiple studies have reported a lowering of fasting glucose in transgender males [24, 42, 71, 101]. Others have reported no change in fasting glucose or insulin activity as measured by the homeostatic model assessment-insulin resistance [71, 72, 102–104]. A case-control study [105] found an increased incidence in type 2 diabetes in transgender men using testosterone, despite maintenance of a stable body weight.

The increase in muscle mass associated with testosterone use can lead to an increase in measured creatinine levels and glomerular filtration rate [42, 72, 106, 107]. The significance of these changes with respect to renal function is unclear: In murine models, testosterone has both protective and damaging effects [108, 109]. No long-term studies have reported significant effects on kidney function in transgender patients.

An increased risk of uterine and ovarian cancer in association with testosterone use in transgender males remains controversial [80, 82, 93, 110–113]. This may be related to the development of polycystic ovaries in patients on testosterone therapy [112–114] as testosterone may increase ovarian volumes and induce stromal hyperplasia [13]. However, more recent studies suggest that the de novo development of polycystic ovaries in transgender males is different from the a priori presence of polycystic ovaries in natal females with PCOS [6, 110]. A baseline higher incidence of PCOS in transgender males as compared with cis-gender females has been reported warranting closer follow-up in this group. PCOS is an independent risk factor for cardiac disease, type 2 diabetes mellitus, as well as ovarian and endometrial malignancies, which may confound the observed association between these outcomes and testosterone use. Endometrial atrophy occurs in a subset of patients in response to testosterone [112]. An increased risk of endometrial cancer may be due to the effects of testosterone conversion to estrogen without opposing progesterone.

The risk of breast cancer remains present in transgender males. Although testosterone leads to a reduction in breast glandular tissue accompanied by an increase in fibrous connective tissue [115, 116], as with endometrial cancer, aromatization to estradiol may promote malignancy. Multiple cases of breast cancer have been reported in transgender males, including following mastectomy [117–121], however testosterone therapy has been shown to reduce the risk of breast cancer [117]. The risk of breast cancer in transgender males is higher in post-oophorectomy and menopausal patients [111].

Additional less severe adverse effects of testosterone therapy include the development of cystic acne, baldness (male pattern), and unwanted body hair. Cystic acne will often improve with topical or oral retinoic acid treatment. Finasteride and topical minoxidil can be considered to improve male pattern baldness. Insufficient evidence exists regarding the effects of testosterone on exacerbating underlying psychiatric conditions. Some individuals may experience a bothersome increase in libido, which can be managed with low-dose SSRIs [122, 123]. This effect is exacerbated by painful intercourse resulting from thinning of the vaginal epithelia [13, 124].

### ***Screenings and Follow-Up***

Transgender females and transgender males should be closely followed by a multidisciplinary team of physicians during and following their transition.

Following the initiation of hormone treatments, patients should undergo quarterly physical exams including measurements of weight and blood pressure, to document any physical changes related to gender transition. Additionally, smoking cessation counseling and screening for depression should be provided at each visit. Serum levels of testosterone, estradiol, progesterone, LH, FSH, prolactin, lipids, fasting glucose, liver enzymes, and creatinine should also be monitored at these visits until appropriate stable levels have been achieved. In patients using periodic intramuscular testosterone injections, a trough level should be collected. Testosterone levels in transgender males should be maintained in the normal male range of 300–1000 ng/dL [80] and in transgender females should be suppressed into the normal female range of <50 ng/dL. Ideal estrogen levels in transgender females are in the normal premenopausal range for native females (100–200 pg/mL), taking into account that this goal may change as the patient ages. Sex hormone binding globulin (SHBG) levels are expected to increase in transgender females, and decrease in transgender males [72]. It should be noted that normal values for metabolic and hormonal parameters have not been established for transgender individuals, and care should be taken in interpreting parameters with sex-specific reference ranges [125].

Establishing objective targets to evaluate a dosing regimen can be challenging given that appropriate hormone levels are unknown for transgendered individuals, and that clinical/phenotypic response is related to genetics as well as the age at which treatment was started. Titration should be guided by patients' goals, in the setting of measured hormone levels and safety considerations. For transgender females, one approach is to begin both estrogen and antiandrogen medications at low doses, escalate in parallel until appropriate estrogen serum levels have been achieved, and then increase the dose of antiandrogen to achieve improved feminization and further androgen suppression if needed.

Once a consistent dosing regimen has been established, the frequency of monitoring can be decreased to 6 months for 1 year, and annually thereafter. Annual visits should also include a thorough assessment of ongoing cardiovascular risk and sexual health. Recommendations for breast cancer screenings are the same for both transgender and cis-gender females, as well as transgender males who have undergone a mastectomy. In patients with an intact uterus, cervical cancer screenings should continue as per recommended guidelines for natal females. Endometrial ultrasound is recommended every 2 years or if unexpected bleeding occurs following cessation of menses. Periodic hepatic ultrasound can be considered in patients taking oral testosterone to screen for hepatic tumors [80]. An individualized approach to prostate cancer screening is recommended for transgender females.

The need for osteoporosis screening is equivocal in transgender patients as both estrogen and testosterone have profound effects on bone metabolism. While some centers recommend annual bone densitometry [11], there is little evidence to support this. Estradiol will stimulate endosteal bone apposition. Testosterone stimulates radial bone expansion and has anabolic effects on the periosteum, as well as downstream effects related to its conversion to estradiol [126]. Increased cortical

bone size, cortical thickness, and bone mineral density have been reported in transgender males [127–130]. It has been reported that transgender females have high rates of osteoporosis which may pre-date the initiation of hormone therapy [131, 132] possibly due to poor nutritional status and low levels of physical activity [65]. Despite this, the incidence of fragility fractures in transgender females is low [133]. Serum levels of estradiol are better predictors of bone mineral density than testosterone levels [134, 135]. In evaluating transgender patients who underwent transition following puberty, birth gender should be used when estimating osteoporosis risk. In patients who have not undergone gonadectomy, osteoporosis screening may not be necessary. Bone mineral density should be assessed every 2 years in patients without ovaries [80]. Testosterone therapy may benefit transgender females by a direct stimulatory effect of testosterone on bone in addition to the effects of estrogen [130].

Special attention to deep venous thrombosis prophylaxis is necessary for patients undergoing surgical procedures while on hormone therapy. While no clear evidence exists for discontinuation of treatment, some experts recommend cessation of hormone therapy for up to 4 weeks prior to elective procedures [27] and reintroduction of estrogen therapy when the patient is fully ambulatory [32]. A recent retrospective study of over 900 patients [136] on testosterone treatment demonstrated no increased risk of postoperative in-hospital mortality, myocardial infarction, stroke, or major thromboembolism.

## Conclusions

The use of cross-sex hormones in the treatment of gender dysphoria is an evolving field. More studies are needed to better elucidate the optimal regimens for feminization and masculinization while reducing the rate of adverse effects. Increasing global awareness and acceptance of transgender medicine should help this field to make significant strides in the coming years.

## References

1. Leinung MC, et al. Endocrine treatment of transsexual persons: extensive personal experience. *Endocr Pract.* 2013;19(4):644–50.
2. Hembree WC, et al. Endocrine treatment of transsexual persons: an endocrine society clinical practice guideline. *J Clin Endocrinol Metab.* 2009;94(9):3132–54.
3. Spack NP, et al. Children and adolescents with gender identity disorder referred to a pediatric medical center. *Pediatrics.* 2012;129(3):418–25.
4. de Vries AL, Cohen-Kettenis PT. Clinical management of gender dysphoria in children and adolescents: the Dutch approach. *J Homosex.* 2012;59(3):301–20.
5. Steensma TD, et al. Desisting and persisting gender dysphoria after childhood: a qualitative follow-up study. *Clin Child Psychol Psychiatry.* 2011;16(4):499–516.

6. Smith KP, Madison CM, Milne NM. Gonadal suppressive and cross-sex hormone therapy for gender dysphoria in adolescents and adults. *Pharmacotherapy*. 2014;34(12):1282–97.
7. Schagen SE, et al. Efficacy and safety of gonadotropin-releasing hormone agonist treatment to suppress puberty in gender dysphoric adolescents. *J Sex Med*. 2016;13(7):1125–32.
8. Carswell JM, Roberts SA. Induction and maintenance of amenorrhea in transmasculine and nonbinary adolescents. *Transgender Health*. 2017;2(1):195–201.
9. Hembree WC, et al. Endocrine treatment of gender-dysphoric/gender-incongruent persons: an endocrine society clinical practice guideline. *J Clin Endocrinol Metab*. 2017;102(11):3869–903.
10. Tangpricha V, den Heijer M. Oestrogen and anti-androgen therapy for transgender women. *Lancet Diabetes Endocrinol*. 2017;5(4):291–300.
11. Costa EM, Mendonca BB. Clinical management of transsexual subjects. *Arq Bras Endocrinol Metabol*. 2014;58(2):188–96.
12. Israel GE, Tarver DE. *Transgender care: recommended guidelines, practical information, and personal accounts*. Philadelphia: Temple University Press; 1997. xviii, 282 p.
13. Irwig MS. Testosterone therapy for transgender men. *Lancet Diabetes Endocrinol*. 2017;5(4):301–11.
14. Meriggiola MC, Berra M. Safety of hormonal treatment in transgenders. *Curr Opin Endocrinol Diabetes Obes*. 2013;20(6):565–9.
15. Spack NP. Management of transgenderism. *JAMA*. 2013;309(5):478–84.
16. Meriggiola MC, et al. Endocrine treatment of transsexual persons: an endocrine society clinical practice guideline: commentary from a European perspective. *Eur J Endocrinol*. 2010;162(5):831–3.
17. Murad MH, et al. Hormonal therapy and sex reassignment: a systematic review and meta-analysis of quality of life and psychosocial outcomes. *Clin Endocrinol (Oxf)*. 2010;72(2):214–31.
18. Unger CA. Care of the transgender patient: the role of the gynecologist. *Am J Obstet Gynecol*. 2014;210(1):16–26.
19. Seal LJ, et al. Predictive markers for mammoplasty and a comparison of side effect profiles in transwomen taking various hormonal regimens. *J Clin Endocrinol Metab*. 2012;97(12):4422–8.
20. Wierckx K, et al. Long-term evaluation of cross-sex hormone treatment in transsexual persons. *J Sex Med*. 2012;9(10):2641–51.
21. Knezevich EL, Viereck LK, Drincic AT. Medical management of adult transsexual persons. *Pharmacotherapy*. 2012;32(1):54–66.
22. Godano A, et al. SIAMS-ONIG consensus on hormonal treatment in gender identity disorders. *J Endocrinol Invest*. 2009;32(10):857–64.
23. Meriggiola MC, Berra M. Long-term cross-sex hormone treatment is safe in transsexual subjects. *Asian J Androl*. 2012;14(6):813–4.
24. Gooren LJ, Giltay EJ, Bunck MC. Long-term treatment of transsexuals with cross-sex hormones: extensive personal experience. *J Clin Endocrinol Metab*. 2008;93(1):19–25.
25. Prior JC, Vigna YM, Watson D. Spironolactone with physiological female steroids for presurgical therapy of male-to-female transsexualism. *Arch Sex Behav*. 1989;18(1):49–57.
26. Rosenthal SM. Approach to the patient: transgender youth: endocrine considerations. *J Clin Endocrinol Metab*. 2014;99(12):4379–89.
27. Gooren L. Hormone treatment of the adult transsexual patient. *Horm Res*. 2005; 64(Suppl 2):31–6.
28. Levy A, Crown A, Reid R. Endocrine intervention for transsexuals. *Clin Endocrinol (Oxf)*. 2003;59(4):409–18.
29. Tangpricha V, et al. Endocrinologic treatment of gender identity disorders. *Endocr Pract*. 2003;9(1):12–21.
30. Meriggiola MC, Gava G. Endocrine care of transpeople part I. A review of cross-sex hormonal treatments, outcomes and adverse effects in transmen. *Clin Endocrinol (Oxf)*. 2015;83(5):597–606.



31. Meriggiola MC, Gava G. Endocrine care of transpeople part II. A review of cross-sex hormonal treatments, outcomes and adverse effects in transwomen. *Clin Endocrinol (Oxf)*. 2015;83(5):607–15.
32. Wylie K, et al. Serving transgender people: clinical care considerations and service delivery models in transgender health. *Lancet*. 2016;388(10042):401–11.
33. Feldman J, et al. Priorities for transgender medical and healthcare research. *Curr Opin Endocrinol Diabetes Obes*. 2016;23(2):180–7.
34. Dittrich R, et al. Endocrine treatment of male-to-female transsexuals using gonadotropin-releasing hormone agonist. *Exp Clin Endocrinol Diabetes*. 2005;113(10):586–92.
35. Gava G, et al. Cyproterone acetate vs leuprolide acetate in combination with transdermal oestradiol in transwomen: a comparison of safety and effectiveness. *Clin Endocrinol (Oxf)*. 2016;85(2):239–46.
36. Wilczynski C, Emanuele MA. Treating a transgender patient: overview of the guidelines. *Postgrad Med*. 2014;126(7):121–8.
37. Bourguignon JP, et al. Treatment of central precocious puberty with an intranasal analogue of GnRH (Buserelin). *Eur J Pediatr*. 1987;146(6):555–60.
38. Rappaport R, Fontoura M, Brauner R. Treatment of central precocious puberty with an LHRH agonist (Buserelin): effect on growth and bone maturation after three years of treatment. *Horm Res*. 1987;28(2–4):149–54.
39. Kjeld JM, et al. Effects of norgestrel and ethinyloestradiol ingestion on serum levels of sex hormones and gonadotrophins in men. *Clin Endocrinol (Oxf)*. 1979;11(5):497–504.
40. Raudrant D, Rabe T. Progestogens with antiandrogenic properties. *Drugs*. 2003;63(5):463–92.
41. Toorians AW, et al. Venous thrombosis and changes of hemostatic variables during cross-sex hormone treatment in transsexual people. *J Clin Endocrinol Metab*. 2003;88(12):5723–9.
42. Vita R, et al. Changes in hormonal and metabolic parameters in transgender subjects on cross-sex hormone therapy: a cohort study. *Maturitas*. 2018;107:92–6.
43. Wierckx K, Gooren L, T'Sjoen G. Clinical review: breast development in trans women receiving cross-sex hormones. *J Sex Med*. 2014;11(5):1240–7.
44. Orentreich N, Durr NP. Proceedings: mammatogenesis in transsexuals. *J Invest Dermatol*. 1974;63(1):142–6.
45. Moore E, Wisniewski A, Dobs A. Endocrine treatment of transsexual people: a review of treatment regimens, outcomes, and adverse effects. *J Clin Endocrinol Metab*. 2003;88(8):3467–73.
46. Gil M, et al. Risk of meningioma among users of high doses of cyproterone acetate as compared with the general population: evidence from a population-based cohort study. *Br J Clin Pharmacol*. 2011;72(6):965–8.
47. Ter Wengel PV, et al. Meningiomas in three male-to-female transgender subjects using oestrogens/progestogens and review of the literature. *Andrologia*. 2016;48(10):1130–7.
48. Gazzeri R, Galarza M, Gazzeri G. Growth of a meningioma in a transsexual patient after estrogen-progestin therapy. *N Engl J Med*. 2007;357(23):2411–2.
49. Levy J, et al. Interaction of spironolactone with oestradiol receptors in cytosol. *J Endocrinol*. 1980;84(3):371–9.
50. Deutsch MB, Bhakri V, Kubicek K. Effects of cross-sex hormone treatment on transgender women and men. *Obstet Gynecol*. 2015;125(3):605–10.
51. Mosenkis A, Townsend RR. Gynecomastia and antihypertensive therapy. *J Clin Hypertens (Greenwich)*. 2004;6(8):469–70.
52. Kreukels BPC, Steensma TD, de Vries ALC. Gender dysphoria and disorders of sex development: progress in care and knowledge. In: *Focus on sexuality research*. New York; Heidelberg: Springer; 2014. xxxii, 357 p.

53. Moretti C, et al. Combined oral contraception and bicalutamide in polycystic ovary syndrome and severe hirsutism: a double-blind randomized controlled trial. Moretti C1, Guccione L1, Di Giacinto P1, Simonelli I2, Exacoustos C3, Toscano V4, Motta C4, De Leo V5, Petraglia F5, Lenzi A6. *J Clin Endocrinol Metab.* 2018;103(3):824–38.
54. Muderris II, et al. New alternative treatment in hirsutism: bicalutamide 25 mg/day. *Gynecol Endocrinol.* 2002;16(1):63–6.
55. Calaf J, et al. Long-term efficacy and tolerability of flutamide combined with oral contraception in moderate to severe hirsutism: a 12-month, double-blind, parallel clinical trial. *J Clin Endocrinol Metab.* 2007;92(9):3446–52.
56. Castelo-Branco C, et al. Long-term safety and tolerability of flutamide for the treatment of hirsutism. *Fertil Steril.* 2009;91(4):1183–8.
57. Dikensoy E, et al. The risk of hepatotoxicity during long-term and low-dose flutamide treatment in hirsutism. *Arch Gynecol Obstet.* 2009;279(3):321–7.
58. Irwig MS. Safety concerns regarding 5 $\alpha$  reductase inhibitors for the treatment of androgenetic alopecia. *Curr Opin Endocrinol Diabetes Obes.* 2015;22(3):248–53.
59. Available from: <http://transhealth.ucsf.edu/trans?page=guidelines-feminizing-therapy> (2/15/2018).
60. Ettner R. Care of the elderly transgender patient. *Curr Opin Endocrinol Diabetes Obes.* 2013;20(6):580–4.
61. Mepham N, et al. People with gender dysphoria who self-prescribe cross-sex hormones: prevalence, sources, and side effects knowledge. *J Sex Med.* 2014;11(12):2995–3001.
62. de Blok CJM, et al. Breast development in transwomen after 1 year of cross-sex hormone therapy: results of a prospective multicenter study. *J Clin Endocrinol Metab.* 2018;103(2):532–8.
63. Canonico M, et al. Hormone replacement therapy and risk of venous thromboembolism in postmenopausal women: systematic review and meta-analysis. *BMJ.* 2008;336(7655):1227–31.
64. Asscheman H, et al. Venous thrombo-embolism as a complication of cross-sex hormone treatment of male-to-female transsexual subjects: a review. *Andrologia.* 2014;46(7):791–5.
65. van Kesteren PJ, et al. Mortality and morbidity in transsexual subjects treated with cross-sex hormones. *Clin Endocrinol (Oxf).* 1997;47(3):337–42.
66. Costa R, Colizzi M. The effect of cross-sex hormonal treatment on gender dysphoria individuals' mental health: a systematic review. *Neuropsychiatr Dis Treat.* 2016;12:1953–66.
67. Rossouw JE, et al. Inflammatory, lipid, thrombotic, and genetic markers of coronary heart disease risk in the women's health initiative trials of hormone therapy. *Arch Intern Med.* 2008;168(20):2245–53.
68. Miller VT, et al. Effects of estrogen or estrogen/progestin regimens on heart disease risk factors in postmenopausal women. The postmenopausal estrogen/progestin interventions (PEPI) trial. The writing group for the PEPI trial. *JAMA.* 1995;273(3):199–208. <https://doi.org/10.1001/jama.1995.03520270033028>.
69. Ott J, et al. Cross-sex hormone therapy alters the serum lipid profile: a retrospective cohort study in 169 transsexuals. *J Sex Med.* 2011;8(8):2361–9.
70. Singh-Ospina N, et al. Effect of sex steroids on the bone health of transgender individuals: a systematic review and meta-analysis. *J Clin Endocrinol Metab.* 2017;102(11):3904–13.
71. Elbers JM, et al. Effects of sex steroids on components of the insulin resistance syndrome in transsexual subjects. *Clin Endocrinol (Oxf).* 2003;58(5):562–71.
72. Wierckx K, et al. Cross-sex hormone therapy in trans persons is safe and effective at short-time follow-up: results from the European network for the investigation of gender incongruence. *J Sex Med.* 2014;11(8):1999–2011.
73. Kovacs K, et al. Prolactin-producing pituitary adenoma in a male-to-female transsexual patient with protracted estrogen administration. A morphologic study. *Arch Pathol Lab Med.* 1994;118(5):562–5.

74. Serri O, et al. Lactotroph hyperplasia in an estrogen treated male-to-female transsexual patient. *J Clin Endocrinol Metab.* 1996;81(9):3177–9.
75. Cunha FS, et al. Diagnosis of prolactinoma in two male-to-female transsexual subjects following high-dose cross-sex hormone therapy. *Andrologia.* 2015;47(6):680–4.
76. Freda PU, et al. Pituitary incidentaloma: an endocrine society clinical practice guideline. *J Clin Endocrinol Metab.* 2011;96(4):894–904.
77. Giltay EJ, et al. Sex steroids, insulin, and arterial stiffness in women and men. *Hypertension.* 1999;34(4 Pt 1):590–7.
78. Boldo A, White WB. Blood pressure effects of the oral contraceptive and postmenopausal hormone therapies. *Endocrinol Metab Clin North Am.* 2011;40(2):419–32, ix.
79. Wierckx K, et al. Sexual desire in trans persons: associations with sex reassignment treatment. *J Sex Med.* 2014;11(1):107–18.
80. Steinle K. Hormonal management of the female-to-male transgender patient. *J Midwifery Womens Health.* 2011;56(3):293–302.
81. Meyer WJ 3rd, Webb A, Stuart CA, Finkelstein JW, Lawrence B, Walker PA. Physical and hormonal evaluation of transsexual patients: a longitudinal study. *Sex Arch Sex Behav.* 1986;15(2):121–38.
82. Tack LJ, et al. Consecutive lynestrenol and cross-sex hormone treatment in biological female adolescents with gender dysphoria: a retrospective analysis. *Biol Sex Differ.* 2016;7:14.
83. Darney PD. The androgenicity of progestins. *Am J Med.* 1995;98(1A):104S–10S.
84. Leder BZ, et al. Effects of aromatase inhibition in elderly men with low or borderline-low serum testosterone levels. *J Clin Endocrinol Metab.* 2004;89(3):1174–80.
85. T’Sjoen GG, et al. Comparative assessment in young and elderly men of the gonadotropin response to aromatase inhibition. *J Clin Endocrinol Metab.* 2005;90(10):5717–22.
86. Ott J, et al. Incidence of thrombophilia and venous thrombosis in transsexuals under cross-sex hormone therapy. *Fertil Steril.* 2010;93(4):1267–72.
87. Buckler HM, et al. The effects of low-dose testosterone treatment on lipid metabolism, clotting factors and ultrasonographic ovarian morphology in women. *Clin Endocrinol (Oxf).* 1998;49(2):173–8.
88. Gorton RN, Buth J, Spade D. Medical therapy and health maintenance for transgender men: a guide for health care providers. San Francisco, CA: Lyon-Martin Women’s Health Services; 2005. <http://www.lyon-martin.org>
89. Coviello AD, et al. Effects of graded doses of testosterone on erythropoiesis in healthy young and older men. *J Clin Endocrinol Metab.* 2008;93(3):914–9.
90. Dickerman RD, et al. Androgen-induced erythrocytosis: is it erythropoietin? *Am J Hematol.* 1999;61(2):154–5.
91. Dobs AS, et al. Pharmacokinetics, efficacy, and safety of a permeation-enhanced testosterone transdermal system in comparison with bi-weekly injections of testosterone enanthate for the treatment of hypogonadal men. *J Clin Endocrinol Metab.* 1999;84(10):3469–78.
92. Mueller A, et al. Long-term administration of testosterone undecanoate every 3 months for testosterone supplementation in female-to-male transsexuals. *J Clin Endocrinol Metab.* 2007;92(9):3470–5.
93. Gooren LJ. Management of female-to-male transgender persons: medical and surgical management, life expectancy. *Curr Opin Endocrinol Diabetes Obes.* 2014;21(3):233–8.
94. Asscheman H, et al. A long-term follow-up study of mortality in transsexuals receiving treatment with cross-sex hormones. *Eur J Endocrinol.* 2011;164(4):635–42.
95. Gooren LJ, Giltay EJ. Men and women, so different, so similar: observations from cross-sex hormone treatment of transsexual subjects. *Andrologia.* 2014;46(5):570–5.
96. Costantino A, et al. A prospective study on sexual function and mood in female-to-male transsexuals during testosterone administration and after sex reassignment surgery. *J Sex Marital Ther.* 2013;39(4):321–35.
97. Mueller A, et al. Effects of intramuscular testosterone undecanoate on body composition and bone mineral density in female-to-male transsexuals. *J Sex Med.* 2010;7(9):3190–8.

98. Dhejne C, et al. Long-term follow-up of transsexual persons undergoing sex reassignment surgery: cohort study in Sweden. *PLoS ONE*. 2011;6(2):e16885.
99. Wierckx K, et al. Prevalence of cardiovascular disease and cancer during cross-sex hormone therapy in a large cohort of trans persons: a case-control study. *Eur J Endocrinol*. 2013;169(4):471–8.
100. Deutsch MB, Feldman JL. Updated recommendations from the world professional association for transgender health standards of care. *Am Fam Physician*. 2013;87(2):89–93.
101. Polderman KH, et al. Induction of insulin resistance by androgens and estrogens. *J Clin Endocrinol Metab*. 1994;79(1):265–71.
102. Berra M, et al. Testosterone decreases adiponectin levels in female to male transsexuals. *Asian J Androl*. 2006;8(6):725–9.
103. Colizzi M, et al. Concomitant psychiatric problems and hormonal treatment induced metabolic syndrome in gender dysphoria individuals: a 2 year follow-up study. *J Psychosom Res*. 2015;78(4):399–406.
104. Pelusi C, et al. Effects of three different testosterone formulations in female-to-male transsexual persons. *J Sex Med*. 2014;11(12):3002–11.
105. Dunaif A, et al. Profound peripheral insulin resistance, independent of obesity, in polycystic ovary syndrome. *Diabetes*. 1989;38(9):1165–74.
106. Fernandez JD, Tannock LR. Metabolic effects of hormone therapy in transgender patients. *Endocr Pract*. 2016;22(4):383–8.
107. Emmelot-Vonk MH, et al. Effect of testosterone supplementation on functional mobility, cognition, and other parameters in older men: a randomized controlled trial. *JAMA*. 2008;299(1):39–52.
108. Doublier S, et al. Testosterone and 17beta-estradiol have opposite effects on podocyte apoptosis that precedes glomerulosclerosis in female estrogen receptor knockout mice. *Kidney Int*. 2011;79(4):404–13.
109. Soljancic A, et al. Protective role of testosterone in ischemia-reperfusion-induced acute kidney injury. *Am J Physiol Regul Integr Comp Physiol*. 2013;304(11):R951–8.
110. Ikeda K, et al. Excessive androgen exposure in female-to-male transsexual persons of reproductive age induces hyperplasia of the ovarian cortex and stroma but not polycystic ovary morphology. *Hum Reprod*. 2013;28(2):453–61.
111. Galazis N, et al. Proteomic biomarkers for ovarian cancer risk in women with polycystic ovary syndrome: a systematic review and biomarker database integration. *Fertil Steril*. 2012;98(6):1590–601 e1.
112. Grynberg M, et al. Histology of genital tract and breast tissue after long-term testosterone administration in a female-to-male transsexual population. *Reprod Biomed Online*. 2010;20(4):553–8.
113. Baba T, et al. Association between polycystic ovary syndrome and female-to-male transsexuality. *Hum Reprod*. 2007;22(4):1011–6.
114. Pache TD, Fauser BC. Polycystic ovaries in female-to-male transsexuals. *Clin Endocrinol (Oxf)*. 1993;39(6):702–3.
115. Coleman E, et al. Standards of care for the health of transsexual, transgender, and gender-nonconforming people, version 7. *Int J Transgenderism*. 2012;13(4):165–232.
116. Slaughter MH, et al. Effects of long-term androgen administration on breast tissue of female-to-male transsexuals. *J Histochem Cytochem*. 2006;54(8):905–10.
117. Gooren LJ, et al. Breast cancer development in transsexual subjects receiving cross-sex hormone treatment. *J Sex Med*. 2013;10(12):3129–34.
118. Gooren L, et al. Five new cases of breast cancer in transsexual persons. *Andrologia*. 2015;47(10):1202–5.
119. Shao T, Grossbard ML, Klein P. Breast cancer in female-to-male transsexuals: two cases with a review of physiology and management. *Clin Breast Cancer*. 2011;11(6):417–9.
120. Burcombe RJ, et al. Breast cancer after bilateral subcutaneous mastectomy in a female-to-male transsexual. *Breast*. 2003;12(4):290–3.

121. Nikolic DV, et al. Importance of revealing a rare case of breast cancer in a female to male transsexual after bilateral mastectomy. *World J Surg Oncol.* 2012;10:280.
122. Mahan RJ, et al. Drug therapy for gender transitions and health screenings in transgender older adults. *J Am Geriatr Soc.* 2016;64(12):2554–9.
123. Primary care protocol for transgender patient care. Center of Excellence for Transgender Health, University of California, San Francisco, Department of Family and Community Medicine. [online] available at <http://transhealth.ucsf.edu/protocols> (2011). Accessed 5 Feb 2018.
124. Baldassarre M, et al. Effects of long-term high dose testosterone administration on vaginal epithelium structure and estrogen receptor-alpha and -beta expression of young women. *Int J Impot Res.* 2013;25(5):172–7.
125. Roberts TK, et al. Interpreting laboratory results in transgender patients on hormone therapy. *Am J Med.* 2014;127(2):159–62.
126. Callewaert F, et al. Skeletal sexual dimorphism: relative contribution of sex steroids, GH-IGF1, and mechanical loading. *J Endocrinol.* 2010;207(2):127–34.
127. Lips P, et al. The effect of androgen treatment on bone metabolism in female-to-male transsexuals. *J Bone Miner Res.* 1996;11(11):1769–73.
128. Van Caenegem E, et al. Bone mass, bone geometry, and body composition in female-to-male transsexual persons after long-term cross-sex hormonal therapy. *J Clin Endocrinol Metab.* 2012;97(7):2503–11.
129. Ruetsche AG, et al. Cortical and trabecular bone mineral density in transsexuals after long-term cross-sex hormonal treatment: a cross-sectional study. *Osteoporos Int.* 2005;16(7):791–8.
130. Turner A, et al. Testosterone increases bone mineral density in female-to-male transsexuals: a case series of 15 subjects. *Clin Endocrinol (Oxf).* 2004;61(5):560–6.
131. Van Caenegem E, et al. Low bone mass is prevalent in male-to-female transsexual persons before the start of cross-sex hormonal therapy and gonadectomy. *Bone.* 2013;54(1):92–7.
132. Van Caenegem E, et al. Preservation of volumetric bone density and geometry in trans women during cross-sex hormonal therapy: a prospective observational study. *Osteoporos Int.* 2015;26(1):35–47.
133. Fischer EM, et al. Severe osteoporosis with multiple vertebral fractures after gender reassignment therapy—is it male or female osteoporosis? *Gynecol Endocrinol.* 2011;27(5):341–4.
134. Amin S, et al. Association of hypogonadism and estradiol levels with bone mineral density in elderly men from the Framingham study. *Ann Intern Med.* 2000;133(12):951–63.
135. Khosla S, et al. Relationship of serum sex steroid levels to longitudinal changes in bone density in young versus elderly men. *J Clin Endocrinol Metab.* 2001;86(8):3555–61.
136. Argalious MY, et al. Association of testosterone replacement therapy and the incidence of a composite of postoperative in-hospital mortality and cardiovascular events in men undergoing noncardiac surgery. *Anesthesiology.* 2017;127(3):457–65.